Page 1 of 25

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

BODYWORK & TRIM ASSEMBLY

f o mm" o r
8/ / AN
_Rw‘\ \ \\ \\} //,// mm
\ \ J_,/ \ N \ Y/
\\ \ \ \ /;th /g
\“\ \\ \\ _AY‘.‘\bmmwv - ) - sl //,W
LY, o O =ly
/ fiiin 5 OWN ¢
/Y
/A e
_“mn\!.\ ™ o
1 n“““mmQ
m“\wm\
/=
\““\ \“““\
=g \\m.
/
L=

(Y-

—_—

/ \
ba—L / -

WY P~
€23 €3
(R -]

,/ _
/f/ /,\/// mm_
// \/ Y\

{ ,A/
AR
AN\ L

TR -
/ ,/ . ¢ ._._n-l
Ve,
nu“,wu,f V4 \\\
52
,,v _Q\\\
{ Fy/

N
/. . W
. :

. ;
AN
\
§—Fr-8-0

/

o
[L83

f

[+-] o
=

=
9 — - -
=
I
uy
2
o

-

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)
BODYWORK & TRIM ASSEMBLY

Page 2 of 25

Ref#  Part Number Qty S/P/F  Description
4 1186345 0 /P SCR
5 1186347 0 S  SCR-HFLK 3/8-16X1.00 ZP
7 1186393 0 /P NUT-HFLK 3/8-16 ZP
14 1186329 0 S  SCR-HFLK 5/16-18X.75 ZP
31 1766264 0 GROMMET
82 1107381 0 S WASHER-FLAT 1/4 SAE
115 1186020 0 SCR-PHP M6-32X.38 ZP
135 1772197 0 LENSE
155 1185872 0 SCR-TRUSS HD 5/16-18X.62
156 1186391 0 S  NUT-HFLK 5/16-18 ZP
211 1186389 0 /P NUT-HF/LK 1/4-20 ZP
215 1701055 0 /P WASHER-FLAT 1.25X.406X.179
215A 1 UNKNOWN
296 1100256 0 S WASHER-.986X.437X.083 ZP
297 1755522 0 CUSHION
298 1772058 0 SUPT-RUNNING BOARD
299 1752250010 0 FOOTREST-LH
300 1752251010 0 FOOTREST-RH
301 1752893 0 PAD-FOOTREST LH
302 1752894 0 PAD-FOOTREST RH
303 1770239 0 KNOB
304 1769101010 0 COVER-LH
305 1769102010 0 COVER-RH
306 1767261 0 DECAL-SIDE COVER LH
307 1767262 0 DECAL-SIDE COVER RH
308 1752181010 0 ASSM-GRILLE SUPT
309 1755517 0 ASSM-BUMPER STRAP
310 1755518 0 BUMPER-EXTRUSION
311 1754126 0 NUT-PUSH
312 1770881 0 PLATE-LOGO
313 1755515001 0 GRILLE-TRACTOR
314 1772697 0 F  CAP-GRILL
314 1755628001 0 F  CAP-GRILLE
315 1739918 0 RIVET-POP
317 1753783010 0 SUPPORT
318 1186309 0 /P SCR-HH 1/4-20X.625
319 1185986 0 S NUT-SPEED #10
320 1755516 0 PAD-HOOD
321 O 0 F NA
322 1772695 0 PANEL-INSTRUMENT
323 1755933 0 DECAL-CHOKE
324 1755931 0 DECAL-THROTTLE
325 1756775 0 DECAL-IGNITION
328 1767130 0 DECAL-OPERATING INST
330 1901900 0 /P DECAL-AMERICAN LEGEND-LRG
331 1772577001 0 ASSM-SEAT SUPPORT
332 1754125 0 /P SCR-SHLDR 3/8-16X.25 G5ZP
333 1752069 0 S WASHER-1.375X.523X.059
335 1 UNKNOWN
336 1 UNKNOWN
339 1753911 0 BLOCK-PIVOT
340 1100799 0 S SCR-HH 5/16-18X1.5 G5 ZP
341 1723384 0 S WASHER-1.5X.343X.104

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 3 of 25
BODYWORK & TRIM ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
343 1769514 0 SEAT (TRACTOR)
344 1755449 0 /P SPRING-COMPRESSION
345 1757366 0 DECAL-FUEL
346 1769535010 0 FENDER-REAR
347 1759102 0 DECAL-LOGO FENDER
348 1772060 0 DECAL-LEFT FENDER
349 1772061 0 DECAL-RIGHT FENDER
351 1736098 0 S BOLT-CARR 5/16-18X.63 ZP
352 1713233 0 S WASHER-1.25X.343X.059
357 1761008 0 BUTTON-RUBBER
362 1769991 0 /P DECAL-HOT SURFACE
369 1100068 0 S  SCR-HH 3/8-16X.75 G5 ZP
370 1753950 0 BLOCK-SEALING
374 1732499 0 /P NUT-TOP/LK 5/16-18 ZP
377 1706782 0 /P WASHER-BOW .74X.52X.01
378 1893445 0 S  WASHER-FLAT
402 1734269 0 KNOB
403 1756739 0 CAP
2407 1772578 0 F SCR SHLDR
408 1748415 0 F  SPRING-COMPRESSION
2409 1772573001 0 F  CHANNEL-SEAT SWITCH
500 1752900 0 LINK-HINGE
501 1752901 0 LINK-HINGE
502 1752902 0 RETAINER-HINGE LINK
503 1185130 0 /P SCR-SEMS MACH
504 1752903001 0 BAFFLE-HOOD
506 1727127 0 LATCH-RUBBER
507 1736359 0 /P WASHER-.88X.2X.059
508 1767110 0 DECAL-SERVICE INST
511 1759100 0 DECAL-LOGO
512 1767105 0 ASSM-HOOD
513 1753792 0 GROMMET
514 1753799 0 /P RETAINER
?600 1735222 0 /PIF  PAINT-BLACK SPRAY
?601 1900706 0 S/IF PAINT-RED SPRAYCAN POWDER
602 1744065 0 BLOCK-SEALING
603 1772706 0 BRKT-DOUBLER
604 1 UNKNOWN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 4 of 25

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

ELECTRICAL ASSEMBLY

essisesEaEEAFTETITTaTecsEuas,,
-
1
|
ra
[
ol
g
S

\
,”4

: v

H . 2

H - «

: [

3 ] _m.“.

i N,
Aty

\ .1um_. y t e
nnmmu._j ///.. :

= w e o ~
o g o \
m ==

..... I

e
P

1 i
- - T =
T e
7 ) N :

T ;

ot l.r.- -
F= S

wm.!i””w_ ey

e aE LR ... - ————— - ——

=
N =

-

-

eSS b el

L3 N3

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 5 of 25
ELECTRICAL ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
53 1765531 0 F CABLETIE
82 1107381 0 S  WASHER-FLAT 1/4 SAE
83 1100241 0 S WASHER-LK .25 ZP
93 1185985 0 S  NUT W/LKWASHER 10-24 ZP
98 1734398 0 S NUT-HT LK 1/4-20
108 1115815 0 S SCR-TRUSS #10-24 X 5/8
109 1751328 0 S SWITCH
112 1772131 0 BATTERY
113 1755802 0 /P BATTERY-HOLDDOWN
116 1754250 0 S  SWITCH-IGNITION
117 1753986 0 /P KEY-IGNITION
118 1772126 0 HARNESS-MAIN
119 1755487 0 F  GROMMET
119 1766264 0 F  GROMMET
120 1768882 0 /PIF SWITCH-SEAT
120 1761083 0 /PIF SWITCH
126 1186229 0 S NUT-HEX 1/4-20 ZP
130 1750963 0 SCR-FHP #6-32X.50 ZP
132 1754189 0 SWITCH-LIGHT
133 1754608 0 /P SWITCH-PTO
134 1757364 0 S METER-HOUR
135 1772197 0 LENSE
138 1772302 0 CABLE-POSITIVE
139 1754220 0 /P CABLE ()
140 1100805 0 S  SCR-HH 1/4-20X.75 G5 ZP
141 1752586 0 BOLT-HOOK
143 1752132 0 /P SENSOR-VOLTAGE
413 1756074 0 /P CABLE-BATTERY (+)
414 1752137 0 S SOLENOID
415 1724492 0 SCR 1/4-20X.5 FL SELF TAP
416 1764890 0 BOOT-SOLENOID
580 1767104 0 /P LENSE
581 1753788 0 RETAINER
582 1752871 0 /P ASSM-LIGHT
583 1752872 0 S LIGHTBULB
584 1731453 0 SCR-EXHAUST DEFLECTOR
585 1805365 0 WASHER-.44X.189X.05
586 1754194 0 GASKET
587 1735285 0 /P BULB (MFG NO. GE 73)
588 1752505 0 HARNESS-HEADLIGHT
589 1752875 0 SOCKET

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 6 of 25

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

ENGINE ASSEMBLY

o P
\ \\ A.,WV y Mkv 2

/] 9\._4

F o> )\A..

(/o T TS

(l-i o e / /
me,.g o

[ N\ am 2
2 \, ,,v\_ N

nu2, Tllm 1
{ ..v \/ 2 0/ )75

\j--,

,a,,...

\n.m

,ku. 1

g/ /

.-..Im.uw

/

s \\\ @? :
// A\mmc,\

\ﬁll I IP

s
&

(e
[F= ]

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 7 of 25
ENGINE ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
4 1186345 0 /P SCR
7 1186393 0 /P NUT-HFLK 3/8-16 ZP
14 1186329 0 S SCR-HFLK 5/16-18X.75 ZP
21 1703073 0 /P WASHER-THRUST
22 1185689 0 RING-HEAVY EXT HD 1.0 ID
45 1755219 0 /P SHAFT-PTO
46 1725087 0 /P BEARING-BALL
47 1744379 0 SHEAVE-PTO
48 1760049001 0 JOINT-UNIVERSAL
49 1744451001 0 ANCHOR-SPRING
50 1746769 0 /P SPRING
51 1756157001 0 /P GUARD-PTO
52 1769906 0 F ARM-IDLER
52 1773628001 0 F IDLER ARM
55 1772076 0 BRAKE-CLUTCH GTX
?56 1754322 0 /P BOLT
57 1892945 0 /PIF BUSHING
57 1773629 0 F  BALL BEARING
58 1708034 0 KEY
59 1763355 0 S WASHER-1.5X.375X.18 ZP
61 1100011 0 S  SCR-HH 3/8-24X1.5 G5
63 1756757 0 PULLEY-IDLER
65 1767379 0 BELT-V (SET OF 2)
66 1770934 0 /P FAN
67 1770937 0 BOLT-SQUARE HD SET
68 1104436 0 S KEY-WOODRUFF .188X.75
69 1770213 0 SHAFT-DRIVE
70 1772050001 0 SUPPORT-REAR BAR
71 1772051001 0 PLATE-ENGINE MOUNTING
?72 1186349 0 /P SCR-HFLK 3/8-16X1.50
?73 1772052001 0 SUPPORT-FRONT ASSM
74 1771216 0 PIPE-EXHAUST
75 1771221 0 CLAMP-MUFFLER
77 1763355 0 S WASHER-1.5X.375X.18 ZP
78 1772502 0 MUFFLER
83 1100241 0 S WASHER-LK .25 ZP
85 O 0 F ENGINE, BRIGGS & STRATTON 16HP,
303447
86 1750687 0 S CLAMP-HOSE
88 1749079 0 PAD-FUEL TANK
90 1773579 0 /P GAUGE-FUEL
91 1737118 0 S KNOB
92 1750962 0 SCR
93 1185985 0 S NUT W/LKWASHER 10-24 ZP
94 1755903 0 CHOKE-CONTROL
95 1772524 0 /P CONTROL-THROTTLE
96 1100276 0 /P KEY-WOODRUFF .25X.875
97 1100807 0 SCR-HH 1/4-20X2.0 G5 zZP
98 1734398 0 S NUT-HT LK 1/4-20
99 1186047 0 WASHER
101 1100049 0 S  SCR-HH 3/8-16X2.25 G5 ZP
102 1733398 0 S  NUT-LOCK 3/8-16
103 1724896 0 MOUNT-FRONT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

ENGINE ASSEMBLY

Page 8 of 25

Ref#  Part Number Qty S/P/F  Description
104 1185712 0 SCR
105 1715301 0 /P WASHER-1.115X.637X.06
106 1100049 0 S  SCR-HH 3/8-16X2.25 G5 ZP
139 1754220 0 /P CABLE ()
215 1701055 0 /P WASHER-FLAT 1.25X.406X.179
247 1100243 0 S WASHER-LK .375 @ DEPL
2257 1107382 0 /P WASHER-FLAT 5/16 SAE
259 1752795 0 LINE-FUEL 52"
281 1110818 0 S  SCR-HXSKT 5/16-18X.75 BO
311 1754126 0 NUT-PUSH
334 1754143 0 DECAL-WARNING
?337 1186231 0 S  NUT-HEX 3/8-16 ZP
7?2362 1769991 0 /P DECAL-HOT SURFACE
364 1752912 0 ELBOW-90 DEGREES
365 1768865 0 S ASSM-OIL VALVE
366 1771301 0 /P HOSE-DRAIN
367 1772159001 0 SHIELD-HEAT
373 1766346 0 GROMMET-SNAP BUSHING
380 1772077001 0 CLUTCH-STOP
381 1772078 0 SPACER-CRANKSHAFT
382 1772173001 0 SUPT-EXHAUST PIPE
383 1772694 0 SHIELD-GRASS RT W/DECAL
384 1772195001 0 SHIELD-GRASS LEFT
391 1772160001 0 SHIELD-HEAT
399 1772196 0 SEALING STRIP
400 1772007 0 ASSM-EXTENSION (CRANKSHAFT)
405 1875711 0 SCR-HH M6X8
406 1729587 0 BUSHING
411 1187612 0 S  WASHER-LK INTERNAL TOOTH 1/4
419 1186334 0 SCR-HFLK 5/16-18X1.75 ZP G5
420 1177042 0 WASHER-STAR
421 1772519 0 SHIELD-HEAT
422 1100047 0 S  SCR-HH 3/8-16X1.5 G5 zZP
423 1103995 0 (BUY LOCAL)
424 1103959 0 /P WASHER-.505X.22X.05
520 1738433 0 S BUSHING-RUBBER
521 1747184 0 S  VALVE-SHUT OFF
522 1772351 0 ASSM-FUEL TANK
523 O 0 F OILFILTER
524 1727491 0 S FILTER-FUEL
526 O 0 F MUFFLER GASKET
528 1766326 0 CAP-OIL DRAIN
156 0 UNKNOWN
363 0 UNKNOWN
525 0 UNKNOWN
168 0 UNKNOWN
163 0 UNKNOWN
368 0 UNKNOWN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

& "N
y— nnu,a ‘1,._ - m“_v
S \ T s8R Y g
(@] ol =0 5 / =
o ' nf“_..luw - M”mmu m, @ A@w hw _MM_
% ‘mmm.v‘.n , ~ N/J_mm Y{.‘.u ! -w o oen \ =
o =N N/WW CE ORER S
AHVA_ h __r \ \ “y ﬂ .v“w
@ ) v Fas ,ﬁ. \Nm =
R , e 4 _@_m 5
2 == ...nnuM
™ L
\/ L Muf

.I_ JRN——

\.
By

[3-

¢
N\ )
gt =/
s

mmwwu . \Am“ N
Mm\w,‘qu 7

.FLFhrl&
3

WWW.mymowerparts.com

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

Q =
<

o {{

m

T

(7p]

o

E Bnul.ﬂunn”vlwa‘ -
= el

i A




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

FRAME & STEERING

Page 10 of 25

Ref#  Part Number Qty S/P/F  Description
1 1755513010 0 ASSM-FRAME
2 1752634010 0 ASSM-FRAME
3 1767392 0 ASSM-FRAME SUPPORT
4 1186345 0 /P SCR
5 1186347 0 S  SCR-HFLK 3/8-16X1.00 zZP
6 1739656 0 SCR-CARR 3/8-16X.75 G5 ZP
7 1186393 0 /P NUT-HFLK 3/8-16 ZP
8 1752665001 0 PLATE-FRONT
9 1752746001 0 SUPPORT-ENGINE
10 1772152001 0 SUPT-BATTERY ASSM
11 1755514010 0 SUPPORT
13 1756513001 0 SUPPORT-FENDER
14 1186329 0 S SCR-HFLK 5/16-18X.75 ZP
15 1756512001 0 SUPPORT-FUEL TANK
16 1724698001 0 /P HITCH-DRAWBAR
17 1100245 0 S WASHER-LK .5
18 1100055 0 S  SCR-HH 1/2-13X1.25 G5 ZP
19 1185976 0 S  FITTING-GREASE 1/4-28X2.00
20 1752556 0 BEARING-FLANGE
21 1703073 0 /PIF  WASHER-THRUST
22 1185689 0 RING-HEAVY EXT HD 1.0 ID
23 1754321001 0 BOLSTER-FRONT AXLE
24 1752797001 0 /P ARM-STEERING
25 1751629001 0 BRKT-CYLINDER
26 1186033 0 WASHER-1.75X.328X.1345
27 1186034 0 KEY-WOODRUFF .25X.875
29 1766242 0 /P WASHER-SPECIAL .75X2.5
30 1766215 0 CAP-HUB
32 1752518001 0 S  SPINDLE-WHEEL LEFT
33 1771762001 0 SUPPORT ASSM-VALVE
34 1713361 0 S  JOINT-BALL
35 1186247 0 S NUT-JAM
36 1110152 0 S  NUT-H/LK 1/2-20 ZP
37 1757627001 0 AXLE-FRONT
38 1746138 0 ROD-TIE
39 1752520 0 /P SPINDLE-WHEEL RH
40 1100045 0 S  SCR-HH 5/16-18X1.0 G5 ZP
41 1186258 0 S  NUT-HEX JAM 5/16-18
42 1751219 0 PIN-WELD
43 1744374 0 TUBE-PIVOT AXLE
44 1733103 0 /P PIN-.312X.75
83 1100241 0 S WASHER-LK .25 ZP
144 1759293 0 SLEEVE-CYLINDER
145 1107073 0 SCR-HH 5/8-11X3.0 G5
146 1110112 0 S NUT-LOCK
147 1719003 0 /P JOINT-BALL
148 1100247 0 WASHER-LK 1.072X.634X.156
149 1110297 0 /P NUT-LK TOP 5/18-18
150 1186249 0 S NUT-HEX/JAM 5/8-18 ZP
151 1751627001 0 /P CYLINDER-HYDRAULIC
152 1771350001 0 BRKT
153 1186328 0 S  SCR-HFLK 5/16-18X.62 G5ZP
154 1736440 0 BRG-FLANGE

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

FRAME & STEERING

Page 11 of 25

Ref#  Part Number Qty S/P/F  Description
?155 1185872 0 SCR-TRUSS HD 5/16-18X.62
156 1186391 0 S  NUT-HFLK 5/16-18 ZP
157 1767378 0 CONTROL UNIT
158 1717563 0 CONNECTOR
159 1185737 0 S ELBOW
160 1767742 0 TUBE-HYD RIGHT
161 1767741 0 /P TUBE-HYD PB VALVE
162 1767740 0 /P TUBE-HYDRO PRESSURE
163 1767743 0 TUBE-HYD LEFT
164 1767536 0 TUBE-HYD S C U TANK
165 1860203 0 SCR-HH M6-1.0X19MM
166 1767383 0 SHAFT-STEERING
167 1800417 0 COLLAR
168 1185388 0 S RING-RET."E".577 ID
169 1175759 0 DRIVE PIN
170 1772199 0 WHEEL-STEERING & CAP
171 1722667 0 F CLAMP
172 1100242 0 S/IF WASHER-LK .312 ZP
173 1186230 0 S/IF NUT-HEX 5/16-18 ZP
174 1185739 0 ELBOW
176 1756142 0 ELBOW
188 1755198 0 ASSM-HOSE
209 1767394 0 VALVE-HYDRAULIC
211 1186389 0 /P NUT-HF/LK 1/4-20 zP
242 1727898 0 BOLT-U
251 1730692001 0 DOUBLER-FRAME REAR
318 1186309 0 /P SCR-HH 1/4-20X.625
328 1767130 0 DECAL-OPERATING INST
530 1768792 0 S TIRE-16X6.50-8
531 1767101 0 WHEEL
532 1767113 0 TUNNEL W/DECAL
533 1756524 0 /P BEARING-BALL
572 1718086 0 S STEM-VALVE

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

ITo) _ﬁlu “tljwwm ﬁww
X ; )
5 2 g I A
S T I T .
e -“mm_ N ﬁ-. e .ll _
g £l |8 B
ot | " Tz si'm’
= I= =~
i 1 _ v ._m _._mv O ‘?. 1 _
[- -] — ! W _ Iy
. uw; | : _— | .,n“;mmwv O Amnw “mu_
IIIIIIIIIIIII Ly, : b -".. Jl -
ﬂ\l—/ Fh] nHl-ll llllllll lr.J “ mmm J Im_—..ﬂ_ ﬁl“\ \
0 .ﬂh— cl k==4 [F===—— -
S “nn, CIZI2k] i (e m
o .2_ |
= afummslp . umudy- Mn““
O | “IIIIL \ —? [
o 1 \ L] JJ
o i —— My, ] A
z .H“m_mmm_mmuuu‘_v | o ™ 4
m -ﬂ— \‘. lll--l | Aﬁ ‘—- i
25 / N 4 o ~ E
o pum: I.._ -.“. llllll - ol m“__ mm" ”mm“ - i
e “M, @ ) 3 n s
........ OuT / , , i
C r. | ,IIIII“ llllllll ﬁl Irll--ll
g o = ghix perzzz)
o 8 SRS S I
= WY ¥
mm b o ..i”,. ) N =
=) g e T ] S e
Z g n &£ =] |=R
< m b — =8 e
St 2 mE
o % | =
D M rlllll- J.. _
>0 o
TH
wn
X0
owm
a O 1
z3 2
— M .ﬂu,f “I )
Wu__ DDu "mw, M_ N~ Mm_unuunuuu.‘
oS =
— H mm D

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 13 of 25
HYDRAULIC SYSTEM PARTS
Ref#  Part Number Qty S/P/F  Description
151 1751627001 0 /P CYLINDER-HYDRAULIC
157 1767378 0 CONTROL UNIT
160 1767742 0 TUBE-HYD RIGHT
161 1767741 0 /P TUBE-HYD PB VALVE
162 1767740 0 /P TUBE-HYDRO PRESSURE
163 1767743 0 TUBE-HYD LEFT
164 1767536 0 TUBE-HYD S C U TANK
175 1752649 0 ASSM-HOSE
177 1754364 0 ASSM-HOSE
178 1726450 0 /P FILTER-OIL
181 1769536 0 MANIFOLD-FILTER
185 1747509 0 /P ASSM-CYL HYDRAULIC
186 1752648 0 /P ASSM-HOSE
188 1755198 0 ASSM-HOSE
199 1755237 0 ASSM-RETURN TUBE
209 1767394 0 F  VALVE-HYDRAULIC
209 1767393 0 /PIF VALVE-HYDRAULIC
213 1767537 0 TUBE-HYD RETURN
214 1762308 0 /P TEE-SWIVEL
216 1767744 0 TUBE-HYD VALVE TO ROD
218 1767745 0 TUBE-HYD VALVE TO HEAD
1768598 0 OIL-SAE 20 HYDROSTATIC

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 14 of 25

/”"mm_u. -
! w

o um, 3 r \\ o

m““__m@w /h

t1|l
‘r ..““ \\uul..n‘
o

-
oy —

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

k \ﬁvy
I P o), Y
w mel..\\\\ ‘_mv _,Lam.
g o
w g nmnm,wu ™~ w ya] m”a,/. /m; w..i
wn .v.. S .IIMIJ ..n.....t. . ; I/ .,./ ' ,._...il_
%)) s . S e 8
% i \&‘ 7 N?Mﬁ y y w.,_v r"i.. ........... mwv
_W_L / N S, mar 1 4 rw, -1,., u“mmunu u_n e g m
X \ / {h.i :u.m ! A r_mw 'Y rjm w in_.
< —N\os§ S AT T O ey R\
o \--. ,--,H-H.K fldled M SO 210
O \ ; Nﬂ&l IL“ -.r.r.lll
o R |.,...__ 3-. Y-.\ .‘ o
a S AN
W !A w e

q“...-}......ﬁnw w

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 15 of 25
HYDRO & AXLE ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1726450 0 /P FILTER-OIL
2 1752734 0 FILTER-MANIFOLD
5 1764708 0 S PUMP-HYDRO
6 1185737 0 S ELBOW
7 1100770 0 SCR-HH 3/8-16X2.75 G5 ZP
8 1100243 0 S WASHER-LK .375 @ DEPL
9 1186464 0 CONNECTOR
10 1729264 0 TUBE
11 1724390 0 ELBOW
12 1730374 0 F  WASHER-SHIM
13 1730375 0 F  WASHER-SHIM
14 1729531 0 PINION-BEVEL
15 1729559 0 SPACER-1.0X.25X.25
16 1741832 0 S  SCR-HH 1/4-20X.625 G5 ZP
17 1747086001 0 HOUSING-TRANSAXLE
18 1769907 0 DIPSTICK
19 1724091 0 TUBE
20 1733103 0 /P PIN-.312X.75
21 1186459 0 IPIF NUT-HEX/LK 5/16-18 G5ZP
22 1728645 0 COVER-DIFFERENTIAL
23 1752094 0 GEAR-23T
24 1185689 0 RING-HEAVY EXT HD 1.0 ID
26 1110189 0 /P PIN-DOWEL .375X1.00 ZP
27 1752095 0 PINION-10T
28 1185668 0 RING-HEAVY EXT .625 ID
29 1756741 0 PINION-SHAFT
30 1729972 0 CARRIER-DIFFERENTIAL
31 1729260 0 GEAR-AXLE 47T
32 1733684 0 /P SCR-HFLK 5/16-18X4.00 ZP
33 1800338 0 S/F SHIM-1.875X1.013X.015
34 1729497 0 SPACER-1.5X1.01X.45
35 1185730 0 /P RACE-THRUST
36 1185729 0 /P BEARING-THRUST
38 1747062 0 AXLE-RH
39 1100281 0 KEY-WOODRUFF .312X1.12
40 1186010 0 BEARING-NEEDLE
41 1186002 0 RACE-THRUST
42 1729258 0 ASSM-GEAR CLUSTER
?43 1185296 0 /P SEAL-OIL
?44 1185280 0 /P BEARING-NEEDLE
48 1771833 0 F PLUG-EXPANSION
49 1750139 0 F  SWITCH-TEMPERATURE
50 1185774 0 IPIF BEARING-NEEDLE
50 1187731 0 F  BEARING-NEEDLE
51 1747072 0 COVER-TRANSAXLE RH
52 1100047 0 S  SCR-HH 3/8-16X1.5 G5 ZP
53 1185295 0 S SEAL-OIL
54 1747070001 0 COVER-TRANS LH
55 1747061 0 AXLE-LH
56 1185739 0 ELBOW
57 1721921 0 COUPLING
58 1186345 0 /P SCR
59 1185930 0 PLUG-PIPE

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)
HYDRO & AXLE ASSEMBLY

Page 16 of 25

Ref#  Part Number Qty S/P/F  Description

60 1724376 0 S SEAL-OIL

61 1724377 0 S  SHIELD-GRASS

63 1705093 0 S/IF WASHER-1.0X.64X.029

64 1727637 0 BEARING-NEEDLE

78 1185882 0 SEAL-OIL

79 1187731 0 BEARING-NEEDLE

80 1751777 0 ASSM-PINION SHAFT

81 1724079 0 GEAR

82 1100279 0 KEY-WOODRUFF .25X1

84 1751775 0 KEY-WOODRUFF .25X.75
162 1767740 0 /P TUBE-HYDRO PRESSURE
199 1755237 0 ASSM-RETURN TUBE
213 1752662 0 ASSM-TUBE

46 0 UNKNOWN

74 0 UNKNOWN

37 0 UNKNOWN

72 0 UNKNOWN

73 0 UNKNOWN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 17 of 25

@ 4

iy
v
=

,”” Y

18- 465

{a
N ,_“ s
/ a3 _.w
, T ”v. g e mw_ &
g5 WOE )0 -e8 PR
Ls m//a,.. -, @ = = > o oy

\ // —
z. \ ;, ‘\ T
Aam/ s £ YD .Lm e N “ .t
gV \ A &8 g 88 B L

e

/

/

et
[

WWW.mymowerparts.com

_@wwv

/rfl

/M 4 myklw _ & = 4

b 8

vmmww. mmmwy, ke

7 Q

lf}l}

-2 d A\ e s/
y /-y N

10y \
iy
iy

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

HYDROSTATIC CONTROL & BRAKE LINKAGE




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 18 of 25
HYDROSTATIC CONTROL & BRAKE LINKAGE
Ref#  Part Number Qty S/P/F  Description
4 1186345 0 /P SCR
5 1186347 0 S  SCR-HFLK 3/8-16X1.00 ZP
16 1724698001 0 /P HITCH-DRAWBAR
17 1100245 0 S WASHER-LK .5
18 1100055 0 S  SCR-HH 1/2-13X1.25 G5 ZP
50 1746769 0 /P SPRING
100 1107383 0 S/IF WASHER-FLAT 3/8 SAE
101 1751775 0 KEY-WOODRUFF .25X.75
102 1733398 0 S  NUT-LOCK 3/8-16
105 1715301 0 /P WASHER-1.115X.637X.06
173 1186230 0 S NUT-HEX 5/16-18 ZP
221 1118808 0 /P RING-RETAIN .625 ID
222 1764708 0 S PUMP-HYDRO
223 1757504 0 ROD-BRAKE
231 1758869 0 ASSY BRAKE-CYLINDER
232 1757599 0 PIN-CLEVIS .25X.62
233 1187385 0 PIN-COTTER
234 1768469 0 SPRING-YOKE ASSM
235 1757246 0 NUT-SPECIAL
238 1100346 0 S PIN-COTTER .09X.75 ZP
239 1726640 0 SPRING
241 0101085 0 /P BOLT-HUB
243 1754102010 0 ASSM-TRANSAXLE
248 1757390001 0 BRKT-TRANS SUPPORT
250 1756818 0 BRAKE-DISC
252 1185802 0 BEARING-FLANGE
253 1732147 0 S PIN-DRIVE .187X1.0
254 1756812 0 ARM
255 1763814 0 SWIVEL
256 1705108 0 S WASHER-.632X.39X.0329
257 1107382 0 /P WASHER-FLAT 5/16 SAE
258 1100349 0 S PIN-COTTER .125 X .75 ZP
260 1734553 0 GRIP
261 1771386001 0 LOCK-BRAKE
262 1755510 0 PEDAL-BRAKE
263 1728694 0 /P FOOT REST
264 1120209 0 PIN-ROLL .188X.75
265 1721612 0 /P ROD-END
266 1720699 0 BLOCK
267 1118802 0 RING-RET.EXT .437 ID
268 1734563 0 PIN-CONTROL
269 1720928 0 SPRING
270 1720523 0 ARM
271 1104435 0 S KEY-WOODRUFF 1/8 X 5/8
272 1107385 0 S WASHER-1.06X.531X.1 ZP
273 1110110 0 S  NUT-H/LK 1/2-13
274 1722151 0 ARM-SPEED CONTROL
275 1720706 0 BEARING
276 1720361 0 WASHER-THRUST
277 1720529 0 S WASHER
278 1185732 0 RING-RET
279 1703052 0 WASHER-1.75X.39X.059
280 1732369 0 SPACER-.625X.4X.2

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

HYDROSTATIC CONTROL & BRAKE LINKAGE

Page 19 of 25

Ref#  Part Number Qty S/P/F  Description
281 1185506 0 S NUT-HEX/JAM 3/8-16 ZP
282 1100254 0 S  WASHER-.75X.312X.065 ZP
283 1729213 0 PLATE-NEUTRAL
284 1729445 0 PLATE-NEUTRAL
285 1766085001 0 ASSM-PEDAL HYDRO
286 1766202 0 /PIF PAD-FOOT PEDAL
286 1772844 0 F PAD-FOOT PEDAL
288 1770201 0 SHAFT-SPEED CONTROL
289 1751848 0 SWIVEL
290 1186246 0 /P NUT-HEX/JAM 7/16-20
292 1100350 0 S PIN-COTTER .120X1.00 ZP
293 1757501 0 F  SPRING-COMPRESSION
293 1773193 0 F  SPRING-COMPRESSION
294 1759491 0 ROD-BRAKE CONTROL
295 1747514 0 ROD-SPEED CONTROL
407 1120210 0 PIN-ROLL .188X1.0
412 1705092 0 S WASHER-1.0X.64X.09
570 1768795 0 TIRE
570 1764746 0 TIRE
571 1766131 0 /P RIM-WHEEL REAR
571 1772059 0 S RIM-WHL
572 1718086 0 S STEM-VALVE
573 1120390 0 NUT-H/LK 3/4-10
574 1708599 0 SPACER-1.812X.765X.179
575 1726679 0 HUB-WHEEL
576 1100281 0 KEY-WOODRUFF .312X1.12

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

- ) \.ll/
% \ \\ n.mmm\ﬁl.:l
5 D
: A _ /O
s z \“mmﬂ. \ r...llr.ll
Dw N’ MV \ ~
A\\ / fon poe—=
; /@l A
Pt / PRV
\\ .!\.._..i.. \ - AM nwuuu...f
=) \ ..\ I \\ ==
o ‘_u \
- . F /1 )
m .v.mﬂmw! R \“WNMW M A..\_ _\
S g .,m_._‘m“m-”u,wm,,nm ’
m_ An ,,mnm - wz m “m u‘ \
% mm“mm%ﬂm.mm __“g_ ~3 / |
] r r )
Z . ‘ \_ i Lggtm VT\_ \\ {
= \ ™ \_mwur 14 J 1
ad .\l N g \\ \\ _m“wm.
O > /™ _ / _m__v
= 4 \!l - 1111 . Yirngys \ nmmvl.....u_ ¥
2 N - A S
m e Y ¥ o,
o W A d_ng ] / \ ‘m.. RS
=3 QAON« A / NS
Z AEAK ~_/ / ol
a) ANH ‘\ o, !_!....i ~ b !..U e ;‘
[a) 4 ..-”I... "y, y i y w0 /
% % / ,..m_su &5 “m et _.,V\ / )
Ow = Sk, ., . N AN
x 0 4 5 / ,Am Al /
oz ! V..... / \M -ww \
W M \\ /w,..umu“ . L‘_‘
< / mm
e ®) /
O _H \ N
W m \\ IIIIIII o
S 0 L (@)
— O L —
g
aT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 21 of 25
HYDROSTATIC TRANSMISSION ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 O 0 SOCKET HEAD CAPSCREW
3 1724381 0 S SEAL-OIL
4 1744189 0 S KIT-PUMP CHARGE
5 1724375 0 RING-SNAP
6 1744155 0 RING-SQ SEAL
7 1724377 0 S  SHIELD-GRASS
8 1744157 0 /P RING-SQ SEAL
9 1744154 0 ASSM-COVER
10 O 0 SOCKET HEAD CAPSCREW
12 1744159 0 /P PIN-DRIVE
13 1724376 0 S SEAL-OIL
14 1744185 0 S RING-SQ SEAL
15 1744162 0 /P SHAFT-INPUT (W/KEY)
16 1744164 0 /P ASSM-PUMP ROTOR & BALL
17 1744184 0 ASSM-RING CAM
18 1744176 0 RING-CAM INSERT
19 1744166 0 ASSM-PINTLE
20 1744177 0 ASSM-MOTOR ROTOR & BALL
21 1744010 0 SUBASSM-OUTPUT SHAFT
22 1744180 0 /P ASSM-BODY
23 1744179 0 SUBASSM-O RING PLUG
24 1104440 0 BRG-BALL (OUTPUT)
25 1724380 0 RING-RETAIN
?101 1768598 0 F  OIL-SAE 20 HYDROSTATIC
1768598 0 OIL-SAE 20 HYDROSTATIC
1764708 0 S PUMP-HYDRO
11 0 UNKNOWN
2 0 UNKNOWN

WWW.mymowerparts.com



Page 22 of 25

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

LIFT ASSEMBLY

[ ]
=
g

e

m
v R
O O J i
N /
=} !

——y,

T

giv—

\ 4 \ RU-TIY , y
N yy# N ;W .,,, _"_m" i Avv/,
P Ry e
RN > T
N /
_/ \“\ ,
28 =((
,_,,, ™l //

g

-,

e

.
L TSR G
& o

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 23 of 25
LIFT ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
40 1100045 0 S/IF SCR-HH 5/16-18X1.0 G5 zZP
53 1765531 0 F  LINER-CHUTE

156 1186391 0 S NUT-HFLK 5/16-18 ZP
158 1717563 0 CONNECTOR
159 1185737 0 S ELBOW
161 1767741 0 /P TUBE-HYD PB VALVE
164 1767536 0 TUBE-HYD S C U TANK
171 1722667 0 F  CLAMP
172 1100242 0 S/IF  WASHER-LK .312 ZP
173 1186230 0 S/IF NUT-HEX 5/16-18 ZP
174 1185739 0 ELBOW
181 1186330 0 S SCR-LOCK
182 1186330 0 S SCR-LOCK
183 1767725 0 BEARING-LIFT SHAFT
184 1761400001 0 SHAFT
185 1747509 0 /P ASSM-CYL HYDRAULIC
186 1752648 0 /P ASSM-HOSE
187 1185903 0 ELBOW
188 1755198 0 ASSM-HOSE
196 1708012 0 S WASHER-1.5X.755X.062
197 1724703 0 PIN
198 1113527 0 S  RING-RETAIN EXT .707 ID
201 1755460 0 LEVER-CONTROL
202 1755473 0 S  KNOB-SHIFT LEVER
203 1771430 0 ARM-CONTROL
204 1717897 0 /P PIN-CLIP .08
205 1713457 0 S PIN-DRIVE
207 1737018 0 /P BRG-FLANGE
208 1767406 0 LINK-VALVE
209 1767394 0 VALVE-HYDRAULIC
210 1186316 0 SCR-HFLK 1/4-20X2.00 G5ZP
211 1186389 0 /P NUT-HF/LK 1/4-20 ZP
212 1769391 0 CONNECTOR
213 1767537 0 TUBE-HYD RETURN
214 1762308 0 /P TEE-SWIVEL
215 1701055 0 /PIF  WASHER-FLAT 1.25X.406X.179
216 1767744 0 TUBE-HYD VALVE TO ROD
217 1727233 0 ELBOW
218 1767745 0 TUBE-HYD VALVE TO HEAD
219 1118554 0 S  RING-RETAINING
220 1747512 0 PIN
221 1118808 0 /P RING-RETAIN .625 ID
550 1729388 0 S ASSM-CYL HYDRAULIC
551 1118735 0 S RING-RETAIN INT 2.210 DIA
552 1185266 0 S SEAL-OIL
553 1186019 0 RING-BACK/UP
554 1177395 0 RING-O .984 ID
555 1724511 0 HEAD-CYLINDER
556 1186018 0 RING-BACK/UP
557 1186017 0 RING-O 1.6 ID
558 1747043 0 ASSM-ROD HYDR CYLINDER
559 1186278 0 PLUG-PIPE

?560 1754414 0 F KIT-SEAL

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

S H g
,.m _ - u,__.i_..im L !
g Lo
o JE
g — , indl
i .LM ._r | A “mm
m..n. W =y Av ® e e ¥ mM
¥ : 2

T
e

T

P

I

< m=lE
V] |

L= U
! [
= A =]

Ity
W

A

=
a
I Y

Lol 5
4 CE 5

MY
by
oty

~
Py
Py

i

4
ré
I
4 -
by P o
Iy WY, 7, VEREESPSTR—
A
NS0T
.
inis

e e

- .—.I...ll__

st ir

)
)
u.
/) g
”_ ]
| ‘ , RPN

M

T \Wa ¥

" @
i /Iﬁl $\ —— AL”JWV«J !
= - 3 ﬂ% J i ;{_ oy
; “ .PIIIII...IIlmwl“ E e L=
u_ A = ° E2

A A A
Ao A A

STt TN T
e
H
H
1]
1
I
]
]
L 1
=1
]
]
1

WWW.mymowerparts.com

wmK
¥
N ettt | el | Yl | Yoref |
L — W W

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101)

WIRING DIAGRAM

i oc
>= 0 U5




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13101 16HP GTX HYDRO GARDEN TRACTOR (S/N 131010100101) Page 25 of 25
WIRING DIAGRAM
Ref#  Part Number Qty S/P/F  Description
0 0 ILLUSTRATION ONLY

WWW.mymowerparts.com



